
3

13

5

12

4

6
8

7

10

9

9

9

1

15

11

14

16

2

10 10

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 100632 BRACKET, MOUNT PUMP-MOTOR SB
2 1 100633 BRACKET, MOUNT PUMP PS
3 1 100667 HEIM JOINT, END ROD 3/8-24 RH
4 1 100668 HEIM JOINT, END ROD 3/8-24 LH
5 1 100720 SPACER, ADJ Ø.62 X 2.52 W/ 3/8-24 RH-LH
6 1 100721 SPACER, Ø.39 X Ø.62 X 1.00 ALUM
7 1 100722 BOLT, 3/8-16 X 3.00 HEX HD GR 8
8 1 100723 WASHER, FLAT Ø.39 X Ø.62 X .05
9 3 100724 BOLT, M8X1.25 X 20 HEX HD GR10.9

10 3 100725 WASHER, FLAT Ø.32 X Ø.47 X .04
11 2 100726 WASHER, LOCK SPLIT 3/8 HIGH COLLAR
12 1 100728 NUT, 3/8-24 JAM LH
13 1 100729 NUT, 3/8-24 JAM RH
14 2 100730 WASHER, FLAT Ø.32 X Ø.57 X .06
15 2 100779 SCREW, 3/8-16 X 1.00 HEX HD GR8
16 2 102725 SCREW, 5/16-18 X .75 HEX HD GR8

R. PICCOLOMINI

SEE BOM

MAKE

SEE NOTES

7/8/101001001A RELEASE AT PRELIM REV 00 7/12/10

8/3/16BOM CHG, 102725 WAS 100634, 100779 WAS 100727B 1604014

D

C

B

A
A

B

C

D

FLAMING RIVER INDUSTRIES

SCALE:
B

SHEET 1 OF 1

SIZE

ASM, BRACKET PUMP 
STEERING SB

FINISH: DO  NOT  SCALE  DRAWING

12345678

8 7 6 5 4 3 2 1

800 POERTNER DRIVE
BEREA, OHIO

44017

FR1612

DESCRIPTION

1:1
REV C/N NO. REVISION DATE BY CK. ENG. ENG.

PART NO.

FR1612

THIS DOCUMENT AND THE INFORMATION CONTAINED THEREIN IS THE PROPERTY 
OF FLAMING RIVER INDUSTRIES AND IS ISSUED IN CONFIDENCE FOR THE
PURPOSE OF AIDING THE TRANSACTION OF BUSINESS BETWEEN FLAMING RIVER 
INDUSTRIES AND RECIPIENT.  DOCUMENT AND SPECIFICATIONS ARE NOT TO BE 
DISCLOSED TO OTHERS,  REPRODUCED IN PART OR WHOLE, OR USED FOR 
MANUFACTURE FOR OTHERS.  DELIVERY OF THIS DOCUMENT BY FLAMING RIVER 
INDUSTRIES CONVEYS NO PROPERTY RIGHTS THEREIN NOR IN ANY MATTER
DISCLOSED THEREIN.

ANSI/ASME Y14.5M-1994
UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS ARE IN INCHES

DWG.  NO.

NO SHARP EDGES OR BURRS ALLOWED

TOLERANCES:
DECIMALS:_______  .X=±.1
                               .XX=±.01
                             .XXX=±.005
FRACTIONS:__________±1/64
ANGLES:_____________±1°
UNLESS OTHERWISE SPECIFIED

DATE:

PRODUCT CLASS:

MAKE/BUY:

MATERIAL:

DRAWN BY:

 = KEY CHARACTERISTIC IDENTIFIER

Install L-shaped bracket (1) 
on engine with bolts (15) and 

lockwashers (11) supplied

Install pump bracket (2) to 
L-shaped bracket (1) with bolts 
(16) and washers (14) supplied

Install pump to bracket (2) 
using bolts (9) and washers 

(10) supplied

Install adjuster to pump 
using bolt (9)and washer 

(10) supplied

Remove upper water pump bolt. 
Install spacer (6) and adjuster with 

bolt (7) and washer (8) supplied

Power Steering Pump Installation/Small Block Chevy

ITEM NO. QTY. PART NUMBER DESCRIPTION

1 1 100632 BRACKET, MOUNT PUMP-MOTOR SB

2 1 100633 BRACKET, MOUNT PUMP PS

3 1 100667 HEIM JOINT, END ROD 3/8-24 RH

4 1 100668 HEIM JOINT, END ROD 3/8-24 LH

5 1 100720 SPACER, ADJ 0.62 X 2.52 W/ 3/8-24 RH-LH

6 1 100721 SPACER, 0.392 X 0.62 X 1.00 ALUM

7 1 100722 BOLT, 3/8-16 X 3.00 HEX HD GR8

8 1 100723 WASHER, FLAT 0.39 X 0.62 X .05

9 3 100724 BOLT, M8 X 1.25 X 20 HEX HD GR10.9

10 3 100725 WASHER, FLAT 0.32 X 0.47 X .04

11 2 100726 WASHER, LOCK SPLIT 3/8 HIGH COLLAR

12 1 100728 NUT, 3/8-24 JAM LH

13 1 100729 NUT, 3/8-24 JAM RH

14 2 100730 WASHER, FLAT 0.32 X 0.57 X .06

15 2 100779 SCREW, 3/8-16 X 1.00 HEX HD GR8

16 2 102725 SCREW, 5/16-18 X .75 HEX HD GR8

FR1612 Small Block Chevy
Power Steering Pump Bracket

3

13
5

12
4

6
8

7

10

9

9

9

1

15

11

14

16

2

10

10

ITEM NO. QTY. PART NO.
DESCRIPTION

1 1 100632
BRACKET, MOUNT PUMP-MOTOR SB

2 1 100633
BRACKET, MOUNT PUMP PS

3 1 100667
HEIM JOINT, END ROD 3/8-24 RH

4 1 100668
HEIM JOINT, END ROD 3/8-24 LH

5 1 100720
SPACER, ADJ Ø.62 X 2.52 W/ 3/8-24 RH-LH

6 1 100721
SPACER, Ø.39 X Ø.62 X 1.00 ALUM

7 1 100722
BOLT, 3/8-16 X 3.00 HEX HD GR 8

8 1 100723
WASHER, FLAT Ø.39 X Ø.62 X .05

9 3 100724
BOLT, M8X1.25 X 20 HEX HD GR10.9

10 3 100725
WASHER, FLAT Ø.32 X Ø.47 X .04

11 2 100726
WASHER, LOCK SPLIT 3/8 HIGH COLLAR

12 1 100728
NUT, 3/8-24 JAM LH

13 1 100729
NUT, 3/8-24 JAM RH

14 2 100730
WASHER, FLAT Ø.32 X Ø.57 X .06

15 2 100779
SCREW, 3/8-16 X 1.00 HEX HD GR8

16 2 102725
SCREW, 5/16-18 X .75 HEX HD GR8

R. PICCOLOMINI

SEE BOM

MAKE

SEE NOTES 7/8/10

1001001
A

RELEASE AT PRELIM REV 00

7/12/10

8/3/16

BOM CHG, 102725 WAS 100634, 100779 WAS 100727

B 1604014

D

C

B

A

A

B

C

D

FLAMING RIVER INDUSTRIES

SCALE:

BSHEET 1 OF 1

SIZE

ASM, BRACKET PUMP STEERING SB

FINISH:

DO  NOT  SCALE  DRAWING

1

2

3

4

5

6

7

8

8

7

6

5

4

3

2

1

800 POERTNER DRIVEBEREA, OHIO44017

FR1612

DESCRIPTION

1:1

REV C/N NO.

REVISION

DATE BY CK. ENG. ENG.

PART NO.

FR1612

THIS DOCUMENT AND THE INFORMATION CONTAINED THEREIN IS THE PROPERTY 

OF FLAMING RIVER INDUSTRIES AND IS ISSUED IN CONFIDENCE FOR THE

PURPOSE OF AIDING THE TRANSACTION OF BUSINESS BETWEEN FLAMING RIVER 

INDUSTRIES AND RECIPIENT.  DOCUMENT AND SPECIFICATIONS ARE NOT TO BE 

DISCLOSED TO OTHERS,  REPRODUCED IN PART OR WHOLE, OR USED FOR 

MANUFACTURE FOR OTHERS.  DELIVERY OF THIS DOCUMENT BY FLAMING RIVER 

INDUSTRIES CONVEYS NO PROPERTY RIGHTS THEREIN NOR IN ANY MATTER

DISCLOSED THEREIN.

ANSI/ASME Y14.5M-1994UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS ARE IN INCHES

DWG.  NO.

NO SHARP EDGES OR BURRS ALLOWEDTOLERANCES:DECIMALS:_______  .X=±.1
                               .XX=±.01
                             .XXX=±.005
FRACTIONS:__________±1/64
ANGLES:_____________±1°
UNLESS OTHERWISE SPECIFIED

DATE:

PRODUCT CLASS:
MAKE/BUY:

MATERIAL:

DRAWN BY:

 = KEY CHARACTERISTIC IDENTIFIER

https://www.carid.com/performance-steering-parts.html
https://www.carid.com/flaming-river/



